



Report No.: 6043153-01.50QS

Our Ref. 6043153-01.50QS
 E-mail info@dekra.com.cn
 Website www.dekra-certification.com

Plywood Floor Panels Test Report

Subject: Mechanical test of plywood

Product: Plywood Floor Panels

Applicant:

Supplier:

Type: --

Serial number: --

Taken date: --

Test started date: Nov.07th 2018

Requirement: Sample tested as received

- According to IICL TB 001, January15, 2015 (Revision 2) - Clause 3.1 to conduct the IICL Short Span Test.
- According to GB/T 19536-2015 Clause 6.3.4 to conduct the MOR and MOE Test.
- According to GB/T 19536-2015 Clause 6.3.5 to conduct the Boiling Test.

Conclusion: Details see below

Signed for and on behalf of
 DEKRA Testing and Certification (Shanghai) Ltd.

Project Engineer:

Date:

Nov. 09th 2018

Approver:

Date:

Nov. 09th 2018

Attention: Please note that every statement made in this report is only valid for the samples tested and reported herein. This report shall not be reproduced except in full, without the written approval of the testing laboratory. If you have any comment on the test results, please contact us in writing in 15days after the issuing of report.